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CLIENT INFORMATION:
Company:
Address:

SAMPLE INFORMATION:

Description:
Assortment:
Model/style No.:

SKU No.:
Factory/Supplier:
Quantity Submitted:
Country of Distribution:
Country of Origin:
Testing Period:

Spector & Co.

Rubberized IPX5 electric waterproof massager w/ whité LEijJJIight
BLACK & WHITE

MERIDIAN

HW117

Us0015

3 pcs per color

Canada,United States

China

09/28/2018-09/30/2018,10/10/2018-11/07/2018

OVERALL RESULT:

Refer to page 2 for test result summary and appropriate notes.

HANGZHOU ASIAINSPECTION
TESTING TECHNOLOGY CO., LTD

Lo oo

Kevin Lee
Technical Manager

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD *Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch 6%/

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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Test Report #

18W-009403 Date of Report Issue: November 7, 2018

Date of Sample Received: September 25, 2018 Pages: Page 2 of 23

TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION TEST(S) CONDUCTED

PASS California Proposition 65, Total Lead in Paints and Surface Coatings

PASS California Proposition 65, Total Lead in Substrate Materials

PASS Canadian Consumer Products Containing Lead Regulations (SOR/2018-83), Total Lead
Content

PASS California Proposition 65, Total Cadmium in Paints and Surface Coatings

PASS California Proposition 65, Total Cadmium in Substrate Materials

PASS California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)

PASS CPSC 16 CFR 1307 Prohibition of Children’s Toys and Child Care Articles Containing
Specified Phthalates(DBP, BBP, DEHP, DINP, DHEXP / DnHP, DCHP, DIBP, DPENP)

PASS Client’s Requirement, Phthalates content

PASS Technical-Consultation

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD *Email: Labtesting@asiainspection.com¢ Tel: (86

¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch &2,/

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

California Proposition 65, Total Lead in Paints and Surface Coatings

Test Method: CPSC-CH-E1003-09.1
Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry
Specimen No. 9+10+19 --- - - - L.
Result Result Result Result Result Limit
esu
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND --- --- --- -—- 20
Conclusion PASS - -—- — —
Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:
The specification is quoted from client’s requirement.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD *Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch &3:/

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

California Proposition 65, Total Lead in Substrate Materials

Test Method: CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)
Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry
Specimen No. 1+2+14 3+4+5 6+7+8 11 12 Limit
Result Result Result Result Result
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND ND ND ND ND 100
Conclusion PASS PASS PASS PASS PASS
Specimen No. 13 15+16+17 18 20 21 Limit
Result Result Result Result Result
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND ND ND ND ND 100
Conclusion PASS PASS PASS PASS PASS
Specimen No. 22 23 24 25+27 26 ..
Result Result Result Result Result Limit
esu
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND ND ND ND ND 100
Conclusion PASS PASS PASS PASS PASS
Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit =15mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:
The specification is quoted from client’s requirement.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD *Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch E%

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd




18W-009403

Test Report #

Pages: Page 5 of 23

DETAILED RESULTS:
Canadian Consumer Products Containing Lead Regulations (SOR/2018-83), Total Lead Content

ASTM F963-17 Clause 8.3.1
Inductively Coupled Plasma-Optical Emission Spectrometry

Test Method:
Analytical Method:

Specimen No. 1+2+14 3+4+45 6+7+8 9+10+19 11 Limit
Result Result Result Result Result
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND ND ND ND ND 90
Conclusion PASS PASS PASS PASS PASS
Specimen No. 12 13 15+16+17 18 20 Limit
Result Result Result Result Result
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND ND ND ND ND 90
Conclusion PASS PASS PASS PASS PASS
Specimen No. 21 22 23 24 25+27 ..
Result Result Result Result Result Limit
esu
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND ND ND ND ND 90
Conclusion PASS PASS PASS PASS PASS
Speci No. 26 -—-
e Resul Resul Resul Resul Resul Limit
esult esult esult esult esult
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND 90
Conclusion PASS

Note:

mg/kg=Milligrams per kilogram)

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD

*Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch ﬁ%/

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

California Proposition 65, Total Cadmium in Paints and Surface Coatings

Test Method:
Analytical Method:

ASTM F963-17 Clause 8.3.1
Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 9+10+19 - - - --- Limit
Result Result Result Result Result
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Cadmium (Cd) ND --- --- --- -—- 75
Conclusion PASS

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:
The specification is quoted from client’s requirement.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD *Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch &3:/

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

California Proposition 65, Total Cadmium in Substrate Materials

Test Method: ASTM F963-17 Clause 8.3.1
Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry
Specimen No. 1+2+14 3+4+5 6+7+8 11 12 Limit
Result Result Result Result Result
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Cadmium (Cd) ND ND ND ND ND 75
Conclusion PASS PASS PASS PASS PASS
Specimen No. 13 15+16+17 18 20 21 Limit
Result Result Result Result Result
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Cadmium (Cd) ND ND ND ND ND 75
Conclusion PASS PASS PASS PASS PASS
Specimen No. 22 23 24 25+27 26 ..
Result Result Result Result Result Limit
esu
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Cadmium (Cd) ND ND ND ND ND 75
Conclusion PASS PASS PASS PASS PASS
Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:
The specification is quoted from client’s requirement.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD *Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch E%

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:
California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)

CPSC-CH-C1001-09.4
Gas Chromatography with Mass Spectrometry

Test Method:
Analytical Method:

Specimen No. 1+2+14 3+4+45 6+7+8 9+10+19 Limit
Result Result Result Result
Test Item CAS No. (mg/kg)
( mg/kg) ( mg/kg) ( mg/kg) ( mg/kg)
Dibutyl phthalate 84-74-2 ND ND ND ND 1000
(DBP)
Benzyl butyl phthalate 85-68.7 ND ND ND ND 1000
(BBP)
Di-(2-ethylhexyl)
phthalate (DEHP) 117-81-7 ND ND ND ND 1000
Diisononyl phthalate 28553-12-0
(DINP) 68515-48-0 ND ND ND ND 1000
Diisodecyl phthalate 26761-40-0
(DIDP) 68515-49-1 ND ND ND ND 1000
Di-n-hexyl phthalate ¢ ¢ o ND ND ND ND 1000
(DnHP)
Conclusion PASS PASS PASS PASS
Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)
LT = Less than
ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:
The specification is quoted from client’s requirement.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD

*Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch &2,/

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)

Test Method: CPSC-CH-C1001-09.4
Analytical Method: Gas Chromatography with Mass Spectrometry
Specimen No. 13 15+16+17 18 20 ..
It Result Result Result Himit
Resu esu
Test Item CAS No. (mg/kg)
( mg/kg) ( mg/kg) ( mg/kg) (mg/kg)

Dibutyl phthalate 84-74-2 ND ND ND ND 1000

(DBP)

Benzyl butyl phthalate 85-68.7 ND ND ND ND 1000

(BBP)

Di-(2-ethylhexyl)

phthalate (DEHP) 117-81-7 ND ND ND ND 1000

Diisononyl phthalate 28553-12-0

(DINP) 68515-48-0 ND ND ND ND 1000

Diisodecyl phthalate 26761-40-0

(DIDP) 68515-49-1 ND ND ND ND 1000

Di-n-hexyl phthalate g, ¢ 5 ND ND ND ND 1000

(DnHP)

Conclusion PASS PASS PASS PASS
Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)
LT = Less than
ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:
The specification is quoted from client’s requirement.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD *Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch &2,/

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)

Test Method: CPSC-CH-C1001-09.4
Analytical Method: Gas Chromatography with Mass Spectrometry
Specimen No. 21 22 23 25+27 ..
It Result Result Result Himit
Resu esu
Test Item CAS No. (mg/kg)
( mg/kg) ( mg/kg) ( mg/kg) (mg/kg)

Dibutyl phthalate 84-74-2 ND ND ND ND 1000

(DBP)

Benzyl butyl phthalate 85-68.7 ND ND ND ND 1000

(BBP)

Di-(2-ethylhexyl)

phthalate (DEHP) 117-81-7 ND ND ND ND 1000

Diisononyl phthalate 28553-12-0

(DINP) 68515-48-0 ND ND ND ND 1000

Diisodecyl phthalate 26761-40-0

(DIDP) 68515-49-1 ND ND ND ND 1000

Di-n-hexyl phthalate g, ¢ 5 ND ND ND ND 1000

(DnHP)

Conclusion PASS PASS PASS PASS
Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)
LT = Less than
ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:
The specification is quoted from client’s requirement.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD *Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch &2,/

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

CPSC 16 CFR 1307 Prohibition of Children’s Toys and Child Care Articles Containing Specified Phthalates
(DBP,BBP,DEHP,DINP,DHEXP / DnHP,DCHP,DIBP,DPENP)

Test Method: CPSC-CH-C1001-09.4(Modified), In-House Method
Analytical Method: Gas Chromatography with Mass Spectrometry

Specimen No. 1+2+14 3+4+5 6+7+8 9+10+19 Limit

Result Result Result Result
Test Item CAS No. (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg)
Dibutyl phthalate 84-74-2 ND ND ND ND 1000
(DBP)
Benzyl butyl phthalate 85-68.7 ND ND ND ND 1000
(BBP)
Di-(2-ethylhexyl)
phthalate (DEHP) 117-81-7 ND ND ND ND 1000
Diisononyl phthalate 28553-12-0
(DINP) 68515-48-0 ND ND ND ND 1000
Di-n-hexyl phthalate
(DHEXP / DnHP) 84-75-3 ND ND ND ND 1000
Dicyclohexyl phthalate
(DCHP) 84-61-7 ND ND ND ND 1000
Diisobutyl phthalate ¢/ ¢ ¢ ND ND ND ND 1000
(DIBP)
Di-n-pentyl phthalate
(DPENP) 131-18-0 ND ND ND ND 1000
Conclusion PASS PASS PASS PASS

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD *Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch &2,/

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

CPSC 16 CFR 1307 Prohibition of Children’s Toys and Child Care Articles Containing Specified Phthalates
(DBP,BBP,DEHP,DINP,DHEXP / DnHP,DCHP,DIBP,DPENP)

Test Method: CPSC-CH-C1001-09.4(Modified), In-House Method
Analytical Method: Gas Chromatography with Mass Spectrometry
Specimen No. 13 15+16+17 18 20 ..
Result Result Result Result imit
esu
Test Item CAS No. (mg/kg)

(mg/kg) (mg/kg) (mg/kg) (mg/kg)

Dibutyl phthalate 84-74-2 ND ND ND ND 1000

(DBP)

Benzyl butyl phthalate 85-68.7 ND ND ND ND 1000

(BBP)

Di-(2-ethylhexyl)

phthalate (DEHP) 117-81-7 ND ND ND ND 1000

Diisononyl phthalate 28553-12-0

(DINP) 68515-48-0 ND ND ND ND 1000

Di-n-hexyl phthalate

(DHEXP / DnHP) 84-75-3 ND ND ND ND 1000

Dicyclohexyl phthalate

(DCHP) 84-61-7 ND ND ND ND 1000

Diisobutyl phthalate ¢/ ¢ ¢ ND ND ND ND 1000

(DIBP)

Di-n-pentyl phthalate

(DPENP) 131-18-0 ND ND ND ND 1000

Conclusion PASS PASS PASS PASS
Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD *Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch &2,/

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

CPSC 16 CFR 1307 Prohibition of Children’s Toys and Child Care Articles Containing Specified Phthalates
(DBP,BBP,DEHP,DINP,DHEXP / DnHP,DCHP,DIBP,DPENP)

Test Method: CPSC-CH-C1001-09.4(Modified), In-House Method
Analytical Method: Gas Chromatography with Mass Spectrometry
Specimen No. 21 22 23 25+27 e
Result Result Result Result imit
esu
Test Item CAS No. (mg/kg)

(mg/kg) (mg/kg) (mg/kg) (mg/kg)

Dibutyl phthalate 84-74-2 ND ND ND ND 1000

(DBP)

Benzyl butyl phthalate 85-68.7 ND ND ND ND 1000

(BBP)

Di-(2-ethylhexyl)

phthalate (DEHP) 117-81-7 ND ND ND ND 1000

Diisononyl phthalate 28553-12-0

(DINP) 68515-48-0 ND ND ND ND 1000

Di-n-hexyl phthalate

(DHEXP / DnHP) 84-75-3 ND ND ND ND 1000

Dicyclohexyl phthalate

(DCHP) 84-61-7 ND ND ND ND 1000

Diisobutyl phthalate ¢/ ¢ ¢ ND ND ND ND 1000

(DIBP)

Di-n-pentyl phthalate

(DPENP) 131-18-0 ND ND ND ND 1000

Conclusion PASS PASS PASS PASS
Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD *Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch &2,/

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

Client’s Requirement, Phthalates content

Test Method:
Analytical Method:

CPSC-CH-C1001-09.4
Gas Chromatography with Mass Spectrometry

Specimen No. 1+2+14 3+4+5 6+7+8 9+10+19 Limit
Result Result Result Result
Test Item CAS No. ( mg/kg)
( mg/kg) ( mg/kg) ( mg/kg) ( mg/kg)
Dibutyl phthalate (DBP)  84-74-2 ND ND ND ND 1000
Benzyl butyl phthalate 85-68-7 ND ND ND ND 1000
(BBP)
Di-(2-ethylhexyl)
phthalate (DEHP) 117-81-7 ND ND ND ND 1000
Diisononyl phthalate 28553-12-0
(DINP) 68515-48-0 ND ND ND ND 1000
Diisodecyl phthalate 26761-40-0
(DIDP) 68515-49-1 ND ND ND ND 1000
Di-n-hexyl phthalate
(DHEXP / DnHP) 84-75-3 ND ND ND ND 1000
Di-n-octyl phthalate
(DNOP) 117-84-0 ND ND ND ND 1000
Diethyl phthalate 84-66-2 ND ND ND ND 1000
(DEP)
Diisobutyl phthalate 84-69-5 ND ND ND ND 1000
(DIBP)
Dicyclohexyl phthalate
(DCHP) 84-61-7 ND ND ND ND 1000
Di-n-pentyl phthalate
(DPENP/DNnPP) 131-18-0 ND ND ND ND 1000
Conclusion PASS PASS PASS PASS

Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)
LT = Less than
ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:
The specification is quoted from client’s requirement.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD

*Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch &2,/

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

Client’s Requirement, Phthalates content

Test Method:
Analytical Method:

CPSC-CH-C1001-09.4
Gas Chromatography with Mass Spectrometry

Specimen No. 13 15+16+17 18 20 Limit
Result Result Result Result
Test Item CAS No. ( mg/kg)
( mg/kg) ( mg/kg) ( mg/kg) ( mg/kg)
Dibutyl phthalate (DBP)  84-74-2 ND ND ND ND 1000
Benzyl butyl phthalate 85-68-7 ND ND ND ND 1000
(BBP)
Di-(2-ethylhexyl)
phthalate (DEHP) 117-81-7 ND ND ND ND 1000
Diisononyl phthalate 28553-12-0
(DINP) 68515-48-0 ND ND ND ND 1000
Diisodecyl phthalate 26761-40-0
(DIDP) 68515-49-1 ND ND ND ND 1000
Di-n-hexyl phthalate
(DHEXP / DnHP) 84-75-3 ND ND ND ND 1000
Di-n-octyl phthalate
(DNOP) 117-84-0 ND ND ND ND 1000
Diethyl phthalate 84-66-2 ND ND ND ND 1000
(DEP)
Diisobutyl phthalate 84-69-5 ND ND ND ND 1000
(DIBP)
Dicyclohexyl phthalate
(DCHP) 84-61-7 ND ND ND ND 1000
Di-n-pentyl phthalate
(DPENP/DNnPP) 131-18-0 ND ND ND ND 1000
Conclusion PASS PASS PASS PASS

Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)
LT = Less than
ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:
The specification is quoted from client’s requirement.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD

*Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch &2,/

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

Client’s Requirement, Phthalates content

Test Method:
Analytical Method:

CPSC-CH-C1001-09.4
Gas Chromatography with Mass Spectrometry

Specimen No. 21 22 23 25+27 Limit
Result Result Result Result
Test Item CAS No. ( mg/kg)
( mg/kg) ( mg/kg) (mg/kg) ( mg/kg)
Dibutyl phthalate (DBP)  84-74-2 ND ND ND ND 1000
Benzyl butyl phthalate 85-68-7 ND ND ND ND 1000
(BBP)
Di-(2-ethylhexyl)
phthalate (DEHP) 117-81-7 ND ND ND ND 1000
Diisononyl phthalate 28553-12-0
(DINP) 68515-48-0 ND ND ND ND 1000
Diisodecyl phthalate 26761-40-0
(DIDP) 68515-49-1 ND ND ND ND 1000
Di-n-hexyl phthalate
(DHEXP / DnHP) 84-75-3 ND ND ND ND 1000
Di-n-octyl phthalate
(DNOP) 117-84-0 ND ND ND ND 1000
Diethyl phthalate 84-66-2 ND ND ND ND 1000
(DEP)
Diisobutyl phthalate 84-69-5 ND ND ND ND 1000
(DIBP)
Dicyclohexyl phthalate
(DCHP) 84-61-7 ND ND ND ND 1000
Di-n-pentyl phthalate
(DPENP/DNnPP) 131-18-0 ND ND ND ND 1000
Conclusion PASS PASS PASS PASS

Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)
LT = Less than
ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:
The specification is quoted from client’s requirement.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD
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The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

Technical-Consultation

US Distribution — Electrical Regulations

Applicable Regulations

Test Report Received

Test Report

Comments
Acceptable

47 CFR Part 15 subpart B Class B

Report No.:
PTC1809121901E-FCO1

Test Report of product
Yes was provided for
compliance

OBJECTIVE: To determine whether all applicable tests were conducted on theproducts, based on United

States distribution.

RECEIVED INFORMATION:

TEST REPORT/CERTIFICATION no. | Issue date: Issued by:
Report No.: PTC1809121901E- Sep 19, 2018 Dongguan Precise Testing & Certification
FCo1 Corp., Ltd.

Building D, Baoding Technology Park,
Guangming Road 2, Guangming
Community, Dongcheng District, Dongguan,
Guangdong, China

SDoC’s Compliance Information
Statement No.: PTC1809121901E-
FCO1

Sep 19, 2018

Dongguan Precise Testing & Certification
Corp., Ltd.

Building D, Baoding Technology Park,
Guangming Road 2, Guangming
Community, Dongcheng District, Dongguan,
Guangdong, China

ACTUAL PRODUCT (if any):

Note:The test is carried out by an A

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD

| internal laboratory

*Email: Labtesting@asiainspection.com¢ Tel: (86
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch E%

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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SPECIMEN DESCRIPTION:
SpecimenNo. Specimen Description Location
1 White soft plastic Button
2 Black soft plastic Button
3 White plastic Main body
4 Black plastic Main body
5 Bright white plastic Modified edge
6 Bright black plastic Modified edge
7 Sharp white plastic Bottom
8 Sharp black plastic Bottom
9 Grey coating Mark(all styles)
10 Black coating Screw(black style)
11 Silvery metal Screw(black style)
12 Silvery metal Screw(white style)
13 Black printed silvery plastic Sticker(all styles)
14 Sharp white soft plastic Sealing ring(all styles)
15 Black plastic Battery cover
16 White plastic Battery cover
17 Black plastic Inner button
18 White plastic Inner button
19 Grey coating Wire jacket
20 White soft plastic Wire jacket
21 Black soft plastic Wire jacket
22 Black plastic Big/small grip of USB
23 White plastic Big/small grip of USB
24 Silvery metal Big USB port(all styles)
25 White plastic Big USB port(all styles)
26 Silvery metal Small USB port(all styles)

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD

¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢Puyan Street ¢Binjiang District*Hangzhou ¢ Ch &2,/

*Email: Labtesting@asiainspection.com¢ Tel: (86

This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
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SPECIMEN DESCRIPTION:

SpecimenNo. Specimen Description Location

27 Deep grey plastic Small USB port(all styles)

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD *Email: Labtesting@asiainspection.com¢ Tel: (86
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The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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